



Below is the information on the medication list to be pulled into a Dyn Doc template for use in discharge summary and patient documents. Here's the EMR content for the med list I was showing you on the discharge summary Dyn Doc.

### Medication List

	What	How Much	When	Instructions
<i>New</i>	aztreonam (Cayston 75 mg inhalation powder for reconstitution)	75 Milligram NEBULIZE	Three times a day	Duration: 28 Days Refills: 11 use with Altera Nebulizer System only. Alternate every other month.  Printed Prescription 
<i>New</i>	sulfamethoxazole-trimethoprim (Bactrim DS 800 mg-160 mg oral tablet)	2 tab(s) ORALLY	Three times a day	Duration: 14 Days Pickup at CVS/pharmacy #7246 
<i>Unchanged</i>	albuterol (albuterol - Inhaler)	See instructions		2 puffs tid and 2 puffs q4h pm
<i>Unchanged</i>	azithromycin (azithromycin 500 mg oral tablet)	1 tab(s) ORALLY	Monday, Wednesday, Friday	
<i>Unchanged</i>	budesonide-formoterol (Symbicort 160 mcg-4.5 mcg/ inh inhalation aerosol)	2 Puff ORAL INHALATION	Two times a day	
<i>Unchanged</i>	cholecalciferol (Vitamin D3 2000 intl units oral capsule)	2 cap ORALLY	Two time a day with meals	
<i>Unchanged</i>	cyproheptadine (cyproheptadine 4 mg oral tablet)	1 tab(s) ORALLY	Once Daily	1 tablet daily, 21 days on and 7 days off
<i>Unchanged</i>	dornase alfa (Pulmozyme 2.5 mg/ 2.5 mL inhalation solution)	2.5 Milliliter NEBULIZE	Two times a day	
<i>Unchanged</i>	sodium chloride nasal (NeilMed Sinus Rinse Kit)	See instructions		daily

#### Pharmacy Information

CVS/pharmacy #7246: 346 COSBY HIGHWAY NEWPORT, TN 37821 (423) 623 - 1002

	What	How Much	When	Comments
<i>Stop Taking</i>	tobramycin (Tobi 60 mg/ mL inhalation solution)	5 Milliliter NEBULIZE	Two times a day	